
FACILITY PLAN AMENDMENT 
MONTROSE MUNICIPAL AUTHORITY 

BRIDGEWATER TOWNSHIP MUNICIPAL AUTHORITY 

SUMMARY, CONCLUSIONS AND RECOMMENDATIONS 

Summary, Conclusions and Recommendations for Bridgewater Township 
Municipal Authority 

1. Subsequent to completion of the Facility Plan, the U.S. Environmental
Protection Agency (EPA) issued Program Requirements Memorandum (PRM)
78-9, Funding of Sewage Collection Sys,tem Projects. This PRM required a
more detailed analysis bf those areas proposed for sewers. The analysis
included a determination of substantial human habitation; a review of
pollution problems; a review of existing soils and flood hazard
conditions; sampling of South Branch of East Branch of Wyalusing Creek;
[...]
instrumentation, and administrative costs, 

1see Table 14, Appendix. 

211 Estimating Costs and Manpower Requirements for Conventional Wastewater 
Treatment Facilities," Black & Veatch Consulting Engineers, U.S. Government 
Printing Office, Washington, D.C., October, 1971. 

·-Gilbert/Commonwealth --



1. 

2. 

3. 

4. 

5. 

ITEM 

FACILITY PLAN 
MONTROSE MUNICIPAL AUTHORITY 

BRIDGEWATER TOWNSHIP MUNICIPAL AUTHORITY 

TABLE 7.3 
CONSTRUCTION AND OPERATION COSTS 

ALTERNATIVE IC 
SINGLE STAGE NITRIFICATION 

Aeration Equipment; diffusers, piping, etc. 

a. Concrete tanks; two at 105 feet x 20 feet x 
12 feet deep, with handrails 

Primary clarifiers; two a·t 25 feet diameter each 

Secondary clarifiers; two at 25 feet diameter each 

Sewage pumps; three at 280 gpm each 

Blowers (3) 

Total Construction Costs 

Annual Operating Costs 

1. Electrical 1 

2. Manpower 2 

3. Maintenance and Materials2 

COST 

$ 239,000 

80,000 

40,000 

48,000 

3,000 

21,000 

$ 431,000 

$ 19,600 

8,800 

2,400 

$ 30,800 

Table does not include treatment works and operating costs common to all 
alternatives, i.e., control building addition, chlorination and screening 
facilities, digester equipment, sludge handling equipment, site work, 
instrumentation, and administrative costs. 

1see Table 14, Appendix. 

211 Estimating Costs and Manpower Requirements for Conventional Wastewater 
Treatment Facilities," Black & Veatch Consulting Engineers, U.S. Government 
Printing Office, Washington, D.C., October, 1971. 

·-- Gilbert /Commonwealth --



Alternative IA 
Bio-Discs 

Alternative IB 
Packed Towers 

Alternative IC 
Single Stage Nitrification 

Col. 4 Col. 1 X 1.3 

Col. 5 = Col. 2 (11.13) 

Col. 6 = Col. 3 X 0.2906 

Col. 7 Col. 4 + Col. 5 Col. 

Col. 8 Col. 7 X 0.08986 

Construction 
Cost 
{1) 

$434,000 

566,000 

431,000 

6 

, 

FACILITY PLAN 
MONTROSE MUNICIPAL AUTHORITY 

BRIDGEWATER TOWNSHIP MUNICIPAL AUTHORITY 

TABLE 7.4 

PRESENT WORTH ANALYSIS 
SEWAGE TREATMENT PROCESSES 

O&M Salvage Value 
(0. 7 MGD) Year 20021 Project Cost 

(2) (32 (4) 

$28,000 $ 49,000 $564,000 

29,300 123,000 736,000 

30,800 78,000 560,000 

O&M 
{52 

$312,000 

326,000 

343,000 

Project Costs include the following: Construction Costs, Engineering Design and Surveys, Legal Costs, 
Administrative Costs, and Financial Costs. A typical example is shown in Table 7, Appendix. 

Financial factors are for 6-3/8%@ 20 years. 

1see Table 15, Appendix. 

Present Worth 
Total Present Average Annual 

Salvage Value Worth· Equivalent Cost 
(62 (7) (8") 

$14,000 $ 862,000 $77,500 

36,000 1,026,000 92,200 

23,000 880,000 79,100 



FACILITY PLAN 
MONTROSE MUNICIPAL AUTHORITY 

BRIDGEWATER TOWNSHIP MUNICIPAL AUTHORITY 

TABLE 7 .5 
CONSTRUCTION AND OPERATING COSTS 

ALTERNATIVE IIA 
PACKAGE TREATMENT PLANT AT SOUTH MONTROSE 

ITEM 

1. Package treatment plant, installed 

2. 

3. 

4. 

5. 

a. 

b. 

C • 

d. 

Two-stage activated sludge process with 
comminutor, bar screen, splitter box, 
blowers, aerated sludge holding tank and 
chlorine chamber. 

Flow equalization tank w/blowers, pumps, 
and controls. 

Tertiary filter - rapid sand filtration 

Site work, excavation, concrete work, 
mechanical and electrical connections. 

Control building 

Emergency generator 

Sludge applicator truck (South Montrose share 
of cost) 

Fencing 

Total Construction Cost 

Annual Operating Costs 50,000 gpd 

1. Electrical $ 3,500 

2. Manpower 12,500 

3. Maintenance and Materials 1,500 

4. Administrative 7,000 

$ 24,500 

1 See Table 14, Appendix 

·--Gilbert /Commonwealth --

COST 

$ 90,000 

12,000 

25,000 

55,000 

45,000 

15,000 

5,000 

10,000 

$257,000 

88,800 gpd 

$ 4,9001 

12,500 

2,000 

8,000 

$27,400 



1. 
2. 

3. 

4. 
5. 
6. 

FACILITY PLAN 
MONTROSE MUNICIPAL AUTHORITY 

BRIDGEWATER TOWNSHIP MUNICIPAL AUTHORITY 

TABLE 7.6 
CONSTRUCTION AND OPERATING COSTS 

ALTERNATIVE IIB 
PUMPING STATION, FORCE MAIN AND INTERCEPTOR FROM 
SOUTH MONTROSE TO MONTROSE SEWAGE TREATMENT PLANT 

ITEM QUANTITY UNIT PRICE 

8-in diameter interceptor sewer 7,500 ft $ 20 
4-in diameter ductile iron 
force main 3,500 ft $ 10 
Manholes, all depths including 20 ea $ 750 
cast iron covers 
Restoration (PennDOT Type II) 2,300 yd2 $ 10 
Pumping Station 1 25,000 
Emergency generator 1 $15,000 

TOTAL CONSTRUCTION COST 

7. Capital Costs-Montrose Sewage Treatment Plant Expansion, 
to handle South Montrose Sewage 

TOTAL CAPITAL COST OF ALTERNATIVE IIB 

EXTENDED PRICE 

$ 150,000 

35,000 
15,000 

23,000 
25,000 
15,000 

$ 263,000 

$ 136,000 

$ 399,000 

Annual Operating Costs 50,000 gpd 88,800 gpd 

1. Electrical $ 1,500 $ 2,0001 

2. Manpower2 1,200 1,200 

3. Maintenance and Materials2 300 300 

4. Treatment Cost 10,000 17,700 

$13,000 $21,200 

1 See Table 14, Appendix. 

211Estimating Costs and Manpower Requirements for Conventional Wastewater 
Treatment Facilities," Black & Veatch Consulting Engineers, U.S. Government 
Printing Office, Washington, D.C., October, 1971. 

·-- Gilbert /Commonwealth --



FACILITY PLAN 
MONTROSE MUNICIPAL AUTHORITY 

BRIDGEWATER TOWNSHIP MUNICIPAL AUTHORITY 

TABLE 7.7 
CONSTRUCTION AND OPERATION COSTS 

ALTERNATIVE UC 
STABILIZATION POND AND SPRAY IRRIGATION SYSTEM 

AT SOUTH MONTROSE 

ITEM COST 

1. 

2. 

3. 

4. 

5. 

6. 

7. 

8. 

9. 

Three-cell stabilization pond system 

a. 
b. 
C • 

d. 

Excavation 
PVC liner 
Backfill 
Mobilization 

$117,000 
$182,000 
$111,000 
$ 6,000 

1-1/4-inch spray irrigation piping including 
excavation, 7000 linear feet 

Irrigation pumps 

Aeration system 

Pump and blower building at pond site 

Emergency generator building 

Emergency generator and electrical wiring 

Fencing; pond and irrigation sites 

Land; 25 acres 

Total Construction Costs 

Annual Operating Costs 

1. 
2. 
3. 
4. 

Electrical 
Manpower 
Maintenance and Materials2 
Administrative 

1see Table 14, Appendix. 

50,000 gpd 

$ 2,500 
12,500 
1,500 
7,000 

$23,500 

$416,000 

28,000 

3,000 

40,000 

10,000 

7,000 

22,000 

54,000 

35,000 

$615,000 

88,800 gpd 

$ 3,6001 
12,500 
1,900 
8,000 

$26,000 

211Estimating Costs and Manpower Requirements for Conventional Wastewater 
Treatment Facilities," Black & Veatch Consulting Engineers, U.S. Government 
Printing Office, Washington, D.C., October, 1971, 

·-Gilbert/Commonwealth --



FACILITY PLAN 
MONTROSE MUNICIPAL AUIHORITY 

BRIDGEWATER TOWNSlllP MUNICIPAL AUIHORITY 

TABLE 7 .8 

PRESENT 1-:0RTH ANALYSIS 
SOUIH MONTROSE TREATMENT ALTERNATIVES 

Construction O&M O&M O&M Salvage3 
Cost (.050 MCD) (.088 HGD) Gradient Value, Year 2002 
{12 (22 {32 {42 {52 

Alternative IIA $257,000 $24,500 $27,400 $145 $ 38,000 
Package Treatment Plant 

Alternative IIB 399,0001 13,oocf 21,2002 410 125.000 
Pur.?ping Station Force Main 

and Interceptor 

Alternative IIC 615,000 23,500 26,000 125 351,000 
St:ibil ization Ponds and 

Spray lrri~ation 

Col. 4 ~ (Col. 3 - Col. 2)/20 

Col. 6 ~ Col. l X 1.3 

Col. 7 ~ Col. 2 (11.13) + Col. 4 (81.15) 

Col. 8 g Col. 5 X 0.2906 

Col. 9 ~ Col. 6 + Col. 7 - Col. 8 

Col. 10 = Col. 9 X 0.08986 

Project Costs include the following: Construction Costs, Engineering Design and Surveys, Legal Costs, 
Adciniscrative Costs, and Financial Costs. A typical exa.~ple of these costs is shown_in Table 7, Appendix. 

Financial factors are for 6-3/fS'!. interest@ 20 years. 

1Construction cost includes portion of Montrose sewage treatment plant expansion costs re,;uired by 
inclusion of South Montrose syst:em. 

2!ncludes portion of }1<.,ntrose treatment plant operating costs necessary for South Montrose. 

3see Table 15. 

Project 
{62 

$334,000 

519,000 

800,000 

Present Worth 
Total Present Average Annual ' 

Cost O&M Salvage Value Worth Equivalent Cost 
-2J_ (82 {92 {10) 

$284,000 $ 11,000 $607,000 $.54.500 

178,000 36,000 661,000 59,400 

272,000 102,000 970,000 87,200 

-.J 



TABLE 7.9 

RANKING OF ALTERNATIVES 

IA IB IC IIA IIB IIC 

1. Monetary 

Capital Cost 2 3 1 1 2 3 

2. Energy and Resources 

Power 1 2 3 3 1 2 
Land 1 2 3 1 2 3 

3. Operations 

9 Reliability 1 2 2 2 1 3 er 
tD Performance 1 1 1 2 1 2 ;l 

~ Maintenance and Labor 1 2 3 2 1 2 
3 
3 
0 
::, 
t:: 4. Construction 1 2 2 1 2 2 tD 

"' ~ 

I 5. Aesthetics 1 1 1 1 2 2 

6. Environmental 1 1 1 1 2 2 

COMPOSITE RANK 1 3 2 1 2 3 

1. Most Desirable 
2. Intermediate Desirability 
3. Least Desirable 



MONTROSE SEWAGE TREATMENT PLANT 
FIGURE 7:1 

TO DIGESTER 

ALTER NAT I VE I A 
ROTATING BIOLOGICAL DISCS 

SCHEMATIC FLOW DI AGRAM 

RETURN SLUDGE 

ROTATING 

BIOLOGICAL 
DISCS 

TO 
TERTIARY 

TREATMENT 



TO DIGESTER 

MONTROSE SEWAGE TREATMENT PLANT 
FIGURE 7.2 

ALTERNATIVE IB 
PACKED TOWER 

SCHEMATIC FLOW DIAGRAM 

RETURN SLUDGE 

AERATION 

TANK 

PACKED TOWERS 

TO 
TERTIARY 

TREATMENT 

AERATION 

TANK 



TO DIGESTER 

MONTROSE SEWAGE TREATMENT PLANT 
FIGURE 7.3 

ALTERNATIVE IC 
SINGLE STAGE .NITRIFICATION 
SCHEMATIC FLOW DIAGRAM 

RETURN SLUDGE 

AERATION 
TANK 

TO 
TERTIARY 

TREATMENT 

p 

AERATION 
TANK 



8.0 

8.1 

PRELIMINARY DESIGN AND COST ESTIMATES 

Description of Design 

The proposed facilities for the Montrose Sewage Treatment Plant consist 
of a coilllllinutor, rotating biological contactors, secondary clarifiers, 
aerobic digesters, microscreen, chlorination facilities, control 
building addition, sludge applicator truck, and equalization tank. A 
plot plan of the existing and proposed facilities is shown on Figure 8.1, 
and a schematic flow diagram of the selected plan is shown on 
Figure 8.2, following. The proposed facilities for South Montrose are 
a small control building and a package treatment plant consisting of a 
two-stage activated sludge process preceded by a flow equalization 
tank and followed by a tertiary rapid sand _filter. 

In addition to the treatment systems proposed for the two locations, 
sewage collection systems are proposed for the Lake Montrose area in 
the vicinity of Rt. 706 and the area north of the lake, along Meshoppen 
Creek Road, and in South Montrose. All of the sewers would flow by 
gravity except for about 33 grinder pump installations in the area 
north of the Lake and about 50 such installations in South Montrose. 
The sewage collection systems are shown on Figure 8.3, following. 

The facilities proposed for the Montrose Sewage Treatment Plant have 
been predicated on plant operating data rather than standard design 
guidelines. The following data were taken from the operating reports 
of May 1975 through August 1976. 

Suspended Solids 
B.O.D. 
Ammonia Nitrogen 
Minimum sewage temperature, 
% Suspended solids removal 

from Aeration Unit #1 
% BOD removal from Aeration 

Unit Ill 

120 mg/1 
280 mg/1 

25 mg/1 
winter 44°F 

62% 

68% 

For the South Montrose treatment plant, there was no existing operating 
data to draw on. Therefore, accepted guidelines were used to design 
the plant,1 The design parameters are listed below: 

Average flow 
Suspended solids 
BOD 
Ammonia nitrogen (estimated) 

88,000 gpd 
240 mg/1 
200 mg/1 

25 mg/1 

1 "Sewerage Manual", Pa. Department of Environmental Resources, Bureau 
of Water Quality Management, 4th ed., Harrisburg 1976. 

·-Gilbert/Commonwealth -

8-1 



BR I OGEWATER TOWNSH Ip 

M 0 

.~­
'\,,_ ... i-

~// ~ ♦ ·~7Boo •• 
: ':✓r~ J 

L __ ~f\'L 4= / 
BR I OGEWATER TOYrNSH Ip 

FACILITY 
MONTROSE PLAN 

BRIDGEWATER TOW~~:i~CIPAL AUTHORITY 
MUNICIPAL AUTH 

FIGU ORITY 

P RE 83 
LOT PLAN OF • 

SEWAGE COLLECTIO:ROPOSED 
GILBERT ASS FACILITIES 

READl~~:~~~S, INC. 

CONSOLIDATED ~ 
HJGH SCHOOL V 

~ 

EXISTING EX GRAVITY SEWERS 

_ !STING FOR 
-- PROPOSED G CE MAINS 
-- RDITV PROPOSED p SEWERS 

RESSURE SEWERS 



SLUDGE 

DRYING 
BEDS 

TO 
SLUDGE APPLICATOR 

TRUCK 

FIGURE 8.2 
SELECTED PLAN 

SCHEMATIC FLOW DIAGRAM 
MONTROSE SEWAGE TREATMENT PLANT 

COMMINUTOR 

INFLUENT 

ROTATING 
BIOLOGICAL 

DISCS 

MICROSCREEN 

---------

STORMWATER BYPASS 

BARMINUTOR p p 

EQUALIZATION 

TANK 

COARSE SCREEN 

-----------PETT IS CREEK ---------------



I, 
I 

I 
I 

H 

(GRAVEL) 

SLUDGE DRYING 

CONVERT TO 
AEROBIC 
DIGESTER 

L __ _ 

BEDS 

15' 

...J 
w 
> .. 
0: 
(0 

GRIT CHAMBER 
AND 

BARMINUTOR 

SAN.-

:---zs•-
1

-x-x-x-x-x-x-1 

l ROTAjlNG I I BIOLO ICAL x 

X CONTA TORS I 
X 

SECONolRv 

~-

I 
X 

I 
X 

SECONDARY 
CLARIFIER 

EQUALIZATION 

TANK 

r 
Ii 
1: 

x---x---x---x--x---x---x 

CHLORINE AND 
MICROSCREEM 
BUILDING 

HYDRO-SIEV'E 

EXISTI_NG FACILITIES 

PROPOSED FACILITIES 

FACILITY PLAN 
MONTROSE MUNICIPAL AUTHORITY 

BRIDGEWATER TOWNSHIP. MUNICIPAL AUTHORITY 

FIGURE 8.1 
PLOT PLAN OF EXISTING SYSTEM 

AND PROPOSED EXPANSION 
MONTROSE SEWAGE TREATMENT PLANT 

GILBERT ASSOCIATES, INC. 
READING, PA. 



The design of the sewage collection systems was based on a sewage 
flow per connection of 350 gallons per day and a minimum velocity 
of 2 feet per second in the gravity sewers. From these criteria, 
the gravity sewers would all be eight inches in diameter and 
the pressure sewers would be two inches in diameter. 

An integral part of the Montrose treatment plant is the equalization 
tank which is provided to accomodate peak flows caused by storm 
water inflow. When flows exceed the full treatment capacity of the 
plant, the excess would be diverted by an overflow weir to the 
equalization tank. The tank would receive the excess flow until 
it fills up or ~ntil the storm subsides. In the event of a storm 
contributing more than the capacity of the tank (1.5 million gallons) 
the flow would bypass the tank and pass through a coarse screen 
and a chlorine contact tank. After the storm subsides, the 
contents of the tank would be introduced into the treatment stream at 
the rate of about 300,000 gallons per day. This would empty the tank 
in five days. The contents of the tank would be continually aerated 
to prevent it from becoming septic. 

The design of the rotating biological contactor is such that high 
degrees of treatment, especially of ammonia nitrogen, can be achieved. 
By utilizing the existing aeration/settling units in parallel as 
pretreatment facilities for the contactors, a large amount of 
carbonaceous BOD can be removed before the waste stream reaches the 
contactors. With most of the organic matters removed, nitrifying 
bacteria will begin to appear at an earlier stage in the contactor 
tank, thereby increasing the nitrification detention time and 
reducing the ammonia nitrogen concentration in the effluent. 

With rotating biological contactors, unlike trickling filters and 
packed towers, the bio-mass is passed through the wastewater, 
rather than the wastewater over the bio-mass. Because of this 
arrangement, operation of the process is on a once-through basis 
with no need for recycle of effluent. The absence of recycle 
makes operation very simple and eliminates a substantial source 
of operating expense in terms of pumping horsepower. 

Sludge digestion would take place in the dual aerobic digesters. 
Ultimate disposal would be by application to farmland by a sludge 
applicator truck. During periods of cold weather or other 
climatic conditions that would prevent disposal to the land, the 
existing sludge drying beds could be used for storage. 

The package treatment plant proposed for South Montrose will receive 
sewage from the South Montrose collection system by gravity. The 
plant will be located about 2500 feet southwest of the center of 
the community. The plant will utilize the two-stage activated 
sludge process to attain the required levels of treatment. The 

·-- Gilbert /Commonwealth ---

8-2 



8.2 

two-stage process is well suited to this application because the long 
detention times (approximately 12 hours in each stage) are necessary 
to reach a high level of ammonia nitrogen removal. 

The plant is equipped with a rapid sand filter for tertiary treatment. 
This step is necessary to consistently achieve the suspended solids 
discharge requirement of 10 mg/1. Sludge handling facilities would 
consist of an aerated sludge holding tank. Ultimate disposal would be 
by land application using the sludge applicator truck maintained by 
Montrose. South Montrose would pay a share of the capital and operating 
costs of the truck. 

Summary of Cost Estimates 

The construction costs for the proposed facilities are as follows: 

Montrose Sewage Treatment Plant Expansion 
South Montrose Sewage Treatment Plant 
Montrose Borough Infiltration/Inflow Corrections 
Lake Montrose Area Sewage Collection System 
Meshoppen Creek Road Sewage Collection System 
South Montrose Sewage Collection System 

TOTAL CONSTRUC1ION COSTS 

$1,377,000 1 
257,0002 
200,0003 
276,0004 
128,0005 
336,0006 

$2,574,000 

For the purpose of preliminary determination of rates the costs have 
been distributed among three entities; Montrose Borough, Bridgewater 
Township (excluding South Montrose) and South Montrose. The breakdown 
of the construction costs is described in Table 13 of the Appendix. 
The cost of the equalization tank, the cost of the extra plant capacity 
required for treating the contents of the equalization tank, and the 
cost of the infiltration/inflow corrections would be borne completely 
by the residents of Montrose Borough. In addition, Montrose Borough 
residents would be responsible for 77.5 percent of the cost of the 
plant expansion with the storm water handling facilities deducted7 

Bridgewater Township residents would be responsible for 22.5 percent 
of the plant expansion without the storm water handling facilities 
plus the Lake Montrose and Meshoppen Creek Road sewage collection 
systems and a small amount of infiltration/inflow work to be done in 
Bridgewater Township (the school line). 

South Montrose would pay for its own sewage treatment plant and 
collection system. 

1see Table 6. 
2 See Table 7.5. 
3see Graph V, Section 6. 
4see Table 9. 
5see Table 8. 
6see Table 10. 
7For derivation of percentage, see Table 11, Appendix. 

·--Gilbert /Commonwealth --

8-3 



Annual operation and maintenance costs are summarized below: 

Montrose Sewage Treatment Plant 

Power 
Labor 
Maintenance & Materials 
Administrative 

Subtotal 

South Montrose Treatment Plant 

Power 
Labor 
Maintenance & Materials 
Administrative 

Subtotal 

Existing 
(1976) 

$ 7,106 
12,560 
10,895 
10,294 

$ 40,855 

New 
Facilities 

$ 23,200 
12,500 

8,000 
15,000 

$ 58,700 

$ 3,500 
12,500 
1,500 
7,000 

$ 24,500 

Total 

$ 30,306 
25,060 
18,895 
25,294 

$ 99,555 

$ 3,500 
12,500 
1,500 
7,000 

$ 24,500 

The operation and maintenance costs of the Montrose Sewage Treatment 
Plant would be distributed between Montrose Borough and Bridgewater 
Township on a 77,5 - 22.5 percentage basis as were the construction 
costs. 

Tables 9.1, 9,2, and 9.3 summarize the project financing of the three 
areas, Montrose Borough, Bridgewater Township and South Montrose, 
The total project costs for each area include the various construction 
items listed in Table 13 of the Appendix plus engineering, legal, 
financial, and administrative costs. It is expected that the project 
will be eligible for a 75% Federal grant leaving a local bond issue 
of 25% of the project costs. The debt service on the bond issue is 
assumed to be paid back over 40 years at 7% interest. The bottom line 
of the three tables would be the new sewer rentals for residents in 
each of the areas. For Montrose Borough and Bridgewater Township, the 
rentals include that amount already being paid for sewerage service. 
The new rentals for the three areas are listed below: 

Annual Rental 

Montrose Borough 
Bridgewater Township 
South Montrose 

$171 
$275 (no front foot assessments) 
$251 (no front foot assessments) 

Unless the 75% Federal grant is obtained, the financing of the project 
would have to be borne by local residents. It is evident that the local 
costs would then become prohibitively high, This judgment would not depend 
solely upon local attitudes or reactions; the Consultant feels that such 